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Resume The treatment of NSUC should be selected optimally for each patient. It depends on the severity, 
prevalence, duration and complications of the disease. Treatment procedures are aimed at improving the 
patient's quality of life, achieving clinical remission and preventing complications. Group 1 drugs inhibit 
the production of prostaglandins, reduce the activity of neutrophils and the synthesis of IL-1, IL-6. Group 
2 drugs accumulate in the affected area, stop the formation of arachidonic acid, block the synthesis of 
prostaglandins and leukotrienes, and suppress the chemotaxis of immune system cells. Group 3 drugs 
are an adjunct in the treatment of NSUC and are mainly recommended for hormone-dependent patients. 
Drugs of the 4th group are modern biological gene engineering drugs, which are more specific and highly 
effective compared to the drugs of the previous group. 
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The etiology of ulcerative colitis is a group of diseases that have not been fully studied to date. The 
course of the disease often has a chronic relapsing character, alternating exacerbations and remissions. 
Remission in the disease can be both clinical and endoscopic and histological. But complete remission 
of the disease was not observed. According to the data in the literature, it can be seen that 36-60% of 
patients who passed without clinical symptoms were found to have histological signs of inflammation, 
and 90% of those in endoscopic remission [1]. Taking into account that it is difficult to achieve 
histological remission in a short period of time in ulcerative colitis, doctors set themselves the task of 
achieving clinical remission during treatment. Clinical remission in patients is determined by the absence 
of blood in the stool, false urge-tenism and the act of defecation no more than 3 times in 1 day [2]. The 
treatment of NSUC should be selected optimally for each patient. It depends on the severity, prevalence, 
duration and complications of the disease. Treatment procedures are aimed at improving the patient's 
quality of life, achieving clinical remission and preventing complications. Treatment is carried out on a 
complex basis: 
1. No medication 
2. Medication 
3. Improvement of psycho-emotional condition 
Non-drug treatment is based on diet. Patients are advised to eat little and often. It corresponds to the 4th 
diet table according to Pevzner and is based on reducing the mechanical and chemical effects of the 
digestive system and slowing down the movement of food products. Excessive physical exertion and 
stress can also activate the sympathetic nervous system and adversely affect the digestive system. 
Therefore, in the treatment, great importance is attached to the patient's diet and mental state [3]. 
Medication includes 4 groups of drugs: 
1. Products of 1.5-aminosalicylic acid 
2. Glucocorticosteroids 
3. Immunodepressants 
4. BGED (biological gene engineering drugs) 
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Group 1 drugs inhibit the production of prostaglandins, reduce the activity of neutrophils and the 
synthesis of IL-1, IL-6. 
Among the group 1 drugs, 5-ASA sulfasalazine is currently not considered the drug of choice because 
of side effects related to the sulfapyridine molecule (nausea, dizziness, itching, and allergic reactions). 
Among relatively modern preparations: mesalazine, olsalazine are chosen [4]. The dose of mesalazine 
is adjusted until the patient has a clinical effect (2.4-4.8 g/day during the loading period and 2 g to 
maintain remission). There are various forms of these drugs, suppositories are used more often in 
proctitis, and microclysms in left-sided lesions. The tablet form of mesalazine is coated with a special 
chemical substance and degrades only at pH=6.5. This means that the drug has a clear effect on the 
affected area of the intestine and is highly effective. 
Group 2 drugs accumulate in the affected area, stop the production of arachidonic acid, block the 
synthesis of prostaglandins and leukotrienes, and suppress the chemotaxis of cells of the immune system 
[5]. When mesalazine drugs are administered orally, their effectiveness decreases until the drug enters 
the rectum, which can be an indication for the use of drugs in the form of rectal suppositories. Therefore, 
the localization of the affected area should be taken into account when recommending 5-ACE 
preparations. In rectal ulcerative colitis, the suppository form of mesalazine is recommended, and in left-
sided colitis, the form of enema and foam is recommended. The enema form of mesalazine allows the 
medicine to spread retrogradely throughout the large intestine. However, in some patients, the inability 
to hold even 50 ml of liquid due to intestinal inflammation and tenesmus makes it inconvenient to use 
the medicine in the form of an enema. In such cases, the use of an aerosol form has a good effect [6] . 
Aerosols are very convenient because they completely cover the affected area, have a clear effect and 
do not give the feeling of additional volume, as in the case of injections. Foam with high viscosity 
quickly spreads to the intestinal mucosa and is stored for a long time. This leads to the retention of the 
active substance in a high concentration and an increase in the effectiveness of the treatment. Medicines 
in foam form do not cause discomfort for patients because they are easier to keep in the intestines for a 
certain period of time compared to enemas [7]. Usually, in order to increase the effectiveness of 
treatment, mesalazine is used in a combination form, that is, both orally and rectally [8,9]. 
Group 3 drugs are an adjunct in the treatment of NSUC and are mainly recommended for hormone-
dependent patients. This group includes the following drugs: azathioprine, methotrexate, cyclosporine. 
6-mercaptopurine (1-1.5 mg/kg) and azothioprine (2-2.5 mg/kg) are first-line drugs, they are very 
convenient and effective when used together with glucocorticosteroids. Methotrexate is used for 2nd-
line drugs. This drug is used in 25-30 mg/week when the patient is more sensitive to other drugs, or 
when a quick effect is needed. The amount of the drug is gradually reduced and a maintenance dose of 
15 mg is recommended [10]. 
Drugs of the 4th group are modern biological gene engineering drugs, which are more specific and highly 
effective compared to the drugs of the previous group. From the FNO-α inhibitors: Infliximab and 
Adalimumab, golimumab has a selective effect on inflammatory sites and has an immunomodulating 
effect on the affected area. This type of treatment is used in cases where the effectiveness of the standard 
treatment is very low, because the drugs used are expensive and it causes inconvenience to the patients. 
In addition, there is a high risk of antigen formation to anti-FNO-α drugs [11,12,13]. The last 
recommendations show treatment with α4β7-integrin inhibitors in primary anti-FNO-α resistance 
(vedolizumab). Secondary resistance to FNO-α is associated with a decrease in drug concentration. This 
problem is solved by increasing the amount of the drug or increasing the number of its receptions. 
Currently, new drugs with a high mechanism of action, practically proven, are being discovered. There 
is also a method of surgical treatment of NSUC, taking into account the difficulty of complete treatment 
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of autoimmune diseases, recurrence, the surgical method should be used only when conservative 
treatment does not help and is complicated [14,15,16]. Treatment is usually divided into 2 stages: 
1. Treating the disease and achieving remission (induction therapy) 
2. Maintenance therapy 
 For a long time, the treatment of inflammatory bowel diseases was limited to glucocorticosteroids 
and immunosuppressants [17]. Due to the use of glucocorticosteroids and early surgery in the treatment 
of severe CA, the mortality decreased from 31-61% in the 1950s and 5-9% in the 1960s [17]. The 
severity of the patient's condition requires intensive treatment, and in some cases, an urgent surgical 
procedure aimed at removing the colon and saving the patient's life. Although the main goal of 
conservative treatment is to stop glucocorticosteroids and achieve permanent remission, the 
classification of CKD based on the response to hormonal therapy makes it easier to choose rational 
treatment tactics. creates [18] It is divided according to the response to the treatment: 1. Hormone 
resistant: a. In a severe attack of the disease - if no positive changes are observed in clinical and 
laboratory indicators despite the use of 2 mg/kg GKS per body weight for 7 days; b. In the late-moderate 
form, when disease activity is maintained when 1 mg/kg of body weight is given orally for 2 weeks. 2. 
Hormone-dependent: a. Increase in disease activity when the amount of GKS is reduced after initial 
remission is achieved within 3 months after the start of treatment. b. Relapse of the disease after 
discontinuation of GKS treatment within 3 months. Cytomegalovirus in biopsy samples taken from 
affected areas of the colonic mucosa using the polymerase chain reaction method to change the treatment 
of UC in patients with severe attacks of UC, as well as in cases of hormonal dependence, 
immunosuppressants, or resistance to treatment with immunosuppressants or genetically engineered 
biologics, when the response to immunosuppressant treatment decreases A DNA study is recommended. 
Despite the fact that half a century has passed since GKS have been used in the treatment of CKD, until 
now they are widely used drugs, especially during an attack of the disease. Despite the positive results 
of GKS, many patients develop hormonal resistance or dependence.Increasing our understanding of the 
molecular basis of this adverse effect will help to develop new selective GCS treatments based on the 
patient's genetic background and cytokine profile [19-27]. 
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